
Administrative Package 
Cover Page 

This file contains the following documents:

1. Summary of application (in plain language)

English
Alternative Language (Spanish)

2. First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a 
Permit)

English
Alternative Language (Spanish)

3. Application materials

Portada de Paquete 
Administrativo 

Este archivo contiene los siguientes documentos:

1. Resumen en lenguaje sencillo (PLS, por sus siglas en inglés) de la actividad 
propuesta

Inglés
Idioma alternativo (español)

2. Primer aviso (NORI, el Aviso de Recepción de Solicitud e Intención de 
Obtener un Permiso)

Inglés
Idioma alternativo (español)

3. Solicitud original



1 
 
[...]
IT
 A

PP
\6

.0
0_

CA
DD

\6
.0

3_
DR

AW
IN

GS
\2

4-
02

17
-P

D-
US

GS
 M

AP
 E

XH
IB

IT
.D

W
G

  |
  H

BR
EA

UX
  |

  S
AV

ED
:  W

ed
ne

sd
ay

, J
uly

 3
, 2

02
4 

3:
44

:3
2 

PM  |
  P

LO
TT

ED
:  Th

ur
sd

ay
, J

uly
 1

1,
 2

02
4 

10
:5

0:
25

 A
M

ACORN RANCH
WASTEWATER TREATMENT PLANT
DISCHARGE PERMIT APPLICATION

USGS MAP EXHIBIT A

1710 Seamist Dr, Houston, TX 77008
713.869.3433  |  BinkleyBarfield.com

Binkley & Barfield, Inc.  |  TxEng F-257

DATE:  June 24 SCALE:  AS NOTED



J:\
EW

CM
D\

24
00

00
02

17
.0

00
_A

CO
RN

 R
AN

CH
 W

W
TP

 T
PD

ES
 P

ER
M

IT
 A

PP
\6

.0
0_

CA
DD

\6
.0

3_
DR

AW
IN

GS
\2

4-
02

17
-P

D-
US

GS
 M

AP
 E

XH
IB

IT
.D

W
G

  |
  H

BR
EA

UX
  |

  S
AV

ED
:  W

ed
ne

sd
ay

, J
uly

 3
, 2

02
4 

3:
44

:3
2 

PM  |
  P

LO
TT

ED
:  Th

ur
sd

ay
, J

uly
 1

1,
 2

02
4 

10
:5

0:
51

 A
M

ACORN RANCH
WASTEWATER TREATMENT PLANT
DISCHARGE PERMIT APPLICATION

USGS MAP EXHIBIT B

1710 Seamist Dr, Houston, TX 77008
713.869.3433  |  BinkleyBarfield.com

Binkley & Barfield, Inc.  |  TxEng F-257

DATE:  June 24 SCALE:  AS NOTED



EXHIBIT 5

LANDOWNER MAP & LIST



J:\
EW

CM
D\

24
00

00
02

17
.0

00
_A

CO
RN

 R
AN

CH
 W

W
TP

 T
PD

ES
 P

ER
M

IT
 A

PP
\6

.0
0_

CA
DD

\6
.0

3_
DR

AW
IN

GS
\2

4-
02

17
-P

D-
LA

ND
OW

NE
R.

DW
G

  |
  H

BR
EA

UX
  |

  S
AV

ED
:  M

on
da

y, 
Ju

ly 
1,

 2
02

4 
2:

42
:1

1 
PM  |

  P
LO

TT
ED

:  Th
ur

sd
ay

, J
uly

 1
1,

 2
02

4 
10

:5
1:

34
 A

M

ACORN RANCH
WASTEWATER TREATMENT PLANT
DISCHARGE PERMIT APPLICATION

LANDOWNER MAP

1710 Seamist Dr, Houston, TX 77008
713.869.3433  |  BinkleyBarfield.com

Binkley & Barfield, Inc.  |  TxEng F-257

DATE:  July 24 SCALE:  N.T.S.

ACORN RANCH WASTEWATER
TREATMENT PLANT

1
2 3 4 5

6

7

8
9



J:\
EW

CM
D\

24
00

00
02

17
.0

00
_A

CO
RN

 R
AN

CH
 W

W
TP

 T
PD

ES
 P

ER
M

IT
 A

PP
\6

.0
0_

CA
DD

\6
.0

3_
DR

AW
IN

GS
\2

4-
02

17
-P

D-
LA

ND
OW

NE
R.

DW
G

  |
  H

BR
EA

UX
  |

  S
AV

ED
:  M

on
da

y, 
Ju

ly 
1,

 2
02

4 
2:

42
:1

1 
PM  |

  P
LO

TT
ED

:  Th
ur

sd
ay

, J
uly

 1
1,

 2
02

4 
10

:5
1:

34
 A

M

ACORN RANCH
WASTEWATER TREATMENT PLANT
DISCHARGE PERMIT APPLICATION

LANDOWNER TABLE

1710 Seamist Dr, Houston, TX 77008
713.869.3433  |  BinkleyBarfield.com

Binkley & Barfield, Inc.  |  TxEng F-257

DATE:  July 24 SCALE:  N/A

SERIES NO. PROPERTY ID PROPERTY OWNER MAILING ADDRESS LOCATION ADDRESS
1 170681 54 Acorn Ranch LTD 340 N Sam Houston PKWY E #140 25072 Lakeside Dr, Hockley 77447-5035

2 12120 Gutierrez, Adolfo R & Angela E 25450 Macedonia Rd, Hockley, TX 77447 25451 Macedonia Rd, Hockley, TX 77447

3 12139 Dinkins Century Farm LLC 25472 Kimbro Rd Hockley, TX 77447 25472 Kimbro Rd Hockley, TX 77447

4 12135 Dinkins Century Farm LLC 25472 Kimbro Rd Hockley, TX 77447 25472 Kimbro Rd Hockley, TX 77447

5 12140 Dinkins O. Theodore Jr PO Box 452 Brenham, TX 77834 Castle (Rear) Rear, TX 77447

6 22867 Ranger Development Co 24890 Forest Cir, Hockley, TX 77447 24890 Forest Cir, Hockley, TX 77447

7 R36230 Mary Lou Hebert Green LP 101 West Phillips Suite C Conroe TX, 77301-2670 -

8 R250370 Ole Spec LTD 14403 Stuebner Airline Rd, Houston, TX 77069-3001 24102 Baneberry Rd, Magnolia, TX 77355

9 122887 Bussel, Troy A 24594 Mathews Place Rd, Hockley, TX 77447 24594 Mathews Place Rd, Hockley, TX 77447

10



EXHIBIT 6

ORIGINAL PHOTOS



© 2024 Microsoft Corporation © 2018 DigitalGlobe ©CNES (2018) Distribution Airbus DS 

SCHEMATIC PLAN
ACORN RANCH

R.G. Miller Engineers, Inc.   |   TxEng F - 487

16340 Park Ten Place, Ste 350
Houston, TX 77084

713.461.9600   |   rgmiller.com  

POINT OF DISCHARGE
x

x

ORIGINAL PHOTO
TAKEN HERE









EXHIBIT 7

ODOR ABATEMENT REPORT



 

 

ENGINEERING REPORT 

FOR 

ACORN RANCH WASTEWATER TREATMENT PLANT  

TO SERVE 

EAST WALLER COUNTY MANAGEMENT DISTRICT 

WITHIN  

WALLER COUNTY, TEXAS 

 
 
 

September 2024 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

PREPARED BY: 
 
 

 

 
 

16340 Park Ten Place • Suite 350 • Houston, Texas • 77084 • 713.461.9600 • Fax 713.461.8455 



 

ACORN RANCH WASTEWATER TREATMENT PLANT 
TO SERVE 

EAST WALLER COUNTY MANAGEMENT DISTRICT 
WITHIN  

WALLER COUNTY, TEXAS 
 
 
 
 TABLE OF CONTENTS 
 
     
SECTION PAGE NUMBER 
 
I. PURPOSE ................................................................................................. 1 
 
II. SITE LOCATION AND DESCRIPTION ...................................................... 1 
 
III. BYPASSING .............................................................................................. 2 
 
IV. DESIGN PARAMETERS AND CONDITIONS ........................................... 2 
 
V. PROPOSED ODOR ABATEMENT SYSTEM ............................................. 4 
 
VI. MAXIMUM PERMISSIBLE SOUND LEVELS ............................................ 6 
 
 
 
 
 
 
EXHIBITS 
 
Exhibit No. 1: Vicinity Map 
 
Exhibit No. 2: Service Area Map 
 
Exhibit No. 3: WWTP Site Plan 
 
Exhibit No. 4:   FEMA FIRM Map 
 
Exhibit No. 5:      Houston Wind rose 
 

 
APPENDICES 
 
Appendix No. 1:  Design Calculations 
 
Appendix No. 2:  Odor Abatement Equipment 



 

1 

 

I. Purpose 

This report describes the proposed odor abatement system to the Acorn Ranch wastewater 

treatment plant (WWTP) in accordance with Chapter 309, subchapter 309.13.e of Texas 

Administrative Code (TAC). 

II. Site Location and Description  

A. Background Information 

The Acorn Ranch Property consists of a 55-acre area, located north of Lakeside Drive, 

west of Robin Hood drive and 3600 feet east of Macedonia Road within Waller County, 

Texas. See Exhibit No. 1. 

The existing property is currently a ranch. The proposed development plan consists of 

single-family residential development (+/- 184 lots), parks (+/- 1.2 acres), trails (+/- 4000 

LF), detention & amenities (+/- 12 acres) and wastewater treatment plant (+/- .9 acres). A 

general plan for the overall development is attached, see Exhibit No. 2. 

Wastewater treatment will be provided by an on-site wastewater treatment plant that will be 

owned and operated by the East Waller County Management District. The district is 

currently working on the design of the WWTP. An effluent discharge permit is also being 

prepared for submittal to the Texas Commission on Environmental Quality, therefore no 

permit number information is currently available. Water distribution will be provided by G & 

W Water Services. 

B. Surrounding Land Use 

The existing property is currently a ranch. The land to the east of the site is residential 

property. The land to the south of the site is the exiting unnamed creek which will be 

discharge point for the WWTP. The land to the north and west of the WWTP site is currently 

undeveloped. The future surrounding land near the WWTP site predominantly will be 

residential, see Exhibit No. 2.  

C. FLOOD Hazard Analysis 



 

2 

 

The WWTP site is located within Unshaded Zone X defined as “area determined to be 

outside the 0.2% annual chance floodplain” as depicted in FEMA Flood Insurance Rate 

Map Number 48473C0100E, dated February 18, 2009. All proposed structures and 

equipment will be protected from or located outside of the FEMA 1% Annual Chance Flood 

Plain. The FIRM drawing is included as Exhibit No. 4. All foundations are above the 100-yr 

floodplain elevation. 

D. Climatological Conditions 

The prevailing wind direction in Houston is south-southeasterly, with an average speed of 

7.4 miles per hour, see wind rose in Exhibit No. 5. Therefore, WWTP should be oriented 

such that sources of potential odor release such as headwork do not adversely affect 

adjacent areas. 

III. By-Passing 

The proposed facilities will be equipped with design features to prevent overflow or 

bypassing of untreated wastewater. All proposed facilities will utilize a proposed backup 

generator with an automatic transfer switch to provide power to essential equipment in the 

event of main power failure to prevent overflows. The facility will also utilize an automatic 

telephone dialer that notifies the operator of pump failures, chlorine leaks and main power 

failures. 

IV. Design Parameters and Conditions 

The proposed facility will include an on-site lift station with submersible pumps, one (1) 

manual bar screen, one (1) aeration basins with coarse bubble diffusers, one (1) secondary 

clarifier, one (1) chlorine contact basin, one (1) aerobic digester, two (2) blowers and one 

(1) Carbitrol Odor Control System. The project also includes local control panels, all piping, 

valves, fittings, conduit, wire and other miscellaneous items necessary for a fully functioning 

plant. 

Raw sewage will be pumped from the on-site lift station to the proposed covered manual 

bar screen for screening. The wastewater will flow to the aeration basins where it will mix 

with return activated sludge (RAS) to create a mixed liquor. From aeration basins, the 



 

3 

 

mixed liquor will flow to the secondary clarifier for settling. After clarification, the treated 

effluent will flow to the chlorine contact basin for disinfection and the activated sludge will 

be returned to the proposed aeration basins as RAS or pumped to the proposed digesters 

as waste activated sludge (WAS) for further treatment before being hauled off. From the 

chlorine contact basin, the effluent will flow over a flow measurement weir then on to the 

outfall.  

Digested sludge, grit, and screenings will be hauled to an off-site permitted sanitary landfill 

for final disposal. 

A. Influent Characteristics and Quantity 

The design flow for the WWTP upon completion of the proposed development will be 

60000 gpd with a 2-hour peak flow of 240000 gpd. This capacity would be enough to serve 

up to 200 equivalent single-family connections (ESFC) at 300 gpd/ESFC. The influent 

characteristics are listed in the table below.  

Parameter 
Influent Concentration 

(mg/L) 

CBOD5 300 

TSS 300 

NH3-N 45 

B. Wastewater Treatment Plant Service Aera 

See below table for proposed average daily and 2-hr peak daily flow. See Exhibit No. 2 
for the service area. 
 

Total ESFC Average daily Flow (GPD) 2-hr. Peak Flow 
(GPD) 

+/- 200 60,000 240,000 

Flow based on 300 GPD/ESFC 

C. Design Criteria 

The plant will operate in a complete mix activated sludge mode. The proposed facilities are 

designed in accordance with TCEQ Chapter 217 of the TAC, which are summarized in the 



 

4 

 

Table below. See preliminary WWTP sizing in Appendix No. 1. 

TCEQ Criteria 

Aeration Basin 

Maximum Organic Loading rate  35 lb/BOD5/day/1000 ft3 
Air Requirement  2.12 lb. O2/lb.BOD5 
Clarifier 

Weir Loading Rate  ≤ 20,000 gpd/ft.weir length at peak flow 
Surface Loading Rate at Peak Flow  ≤1,200 gal/ft2/day 
Surface Loading Rate at Average Daily flow  ≤600 gal/ft2/day 
Detention Time 2hr. at Peak flow  ≥1.8 hours 
Aerobic Digester 

Minimum volume for Organic Loading   20 ft3/lb. BOD5/day 
Air Requirement  30 CFM air per 1000 ft3 
Chlorine Contact Chamber 
Minimum hydraulic Detention Time  20 Minutes at Peak Flow 
Air Requirement  20 CFM air per 1000 ft3 

D. Plant Outfall 

The treated effluent from the wastewater treatment will be discharged to an unnamed creek 

thence to Brushy Creek. 

E. NON-Potable Water System 

The proposed non potable water system will consist of 2 pumps, a pressure tank and piping 

to a hose bibb near the lift station.  

V. Proposed Odor Abatement System 

According to TAC, chapter 309, subchapter 309.13.e one of the following alternatives must 

be met as a compliance requirement to abate and control a nuisance of odor prior to 

construction of a new wastewater treatment plant unit, or substantial change in the function 

or use of an existing wastewater treatment unit. 

1- Wastewater treatment plant units may not be located closer than 150 feet to the 

nearest property line. 

2- Submit a nuisance odor prevention request for approval in the form of an 

engineering report, sealed by a licensed Texas professional engineer in support of 



 

5 

 

the request. At a minimum, the engineering report shall address existing 

climatological conditions such as wind velocity and atmospheric stability, 

surrounding land use which exists or which is anticipated in the future, wastewater 

characteristics in affected units pertaining to the area of the buffer zone, potential 

odor generating units, and proposed solutions to prevent nuisance conditions at the 

edge of the buffer zone and beyond. 

3- submit sufficient evidence of legal restrictions prohibiting residential structures within 

the part of the buffer zone not owned by the applicant. 

Due to limited space in the land plan, the required 150-foot buffer zone cannot be met. 

Therefore, R. G. Miller as design consultant suggests to install an odor control system on 

the covered bar screen which is main source to produce odor. If TCEQ received no odor 

complaints, no further modifications would be required.  

In order to reduce any odors that may be produced by the unit, we propose installing a 

Carbon Odor Control system. The carbon odor control system is designed to treat hydrogen 

sulfide (H2S) and other odorous compounds found in municipal wastewater collection 

systems and treatment processes. The carbon adsorber odor control system consists of an 

exhaust fan, damper, interconnecting ductwork, vessel with activated carbon and a control 

panel. The exhaust fan operates continuously and pulls foul air from the process area 

through the foul air collection ductwork into the carbon adsorber odor control system for 

treatment prior to release to the atmosphere.  A volume control damper is placed at the 

system inlet to allow regulation of airflow through the carbon adsorber. 

After entering the vessel, the foul air flows through a densely packed bed of activated 

carbon.  The bed consists of 3 ft. of high H2S capacity activated carbon media.  The 

odorous compounds are removed from the airstream through an adsorption process where 

they adhere to the activated carbon media pores.  A subsequent chemisorption process 

transforms H2S into sulfur. The adsorption process continues until the activated carbon 

pores are depleted.  The cleaned air continues through the vessel and is discharged 

through the vessel outlet stack.  A control panel ensures proper control and operation of the 

system. 



 

6 

 

The carbon adsorber odor control system is equipped with a grounding rod that is used to 

remove any static charge that might build up in the carbon media.  A differential pressure 

gauge is used to provide an indication of changes in pressure through the carbon media.  

Carbon sample valves allow the removal of representative carbon samples from the carbon 

bed.  An outlet air sample valve allows extraction of air samples. See Appendix No. 2 for 

more information. 

VI. Maximum permissible sound levels. 

Maximum permissible sound levels for residential property are 65 dB(A) during daytime 

hours (daytime hours mean the hours between 8 a.m. to 10 p.m.) and 58 dB(A) during 

nighttime hours (nighttime hours means the hours between 10:01 p.m. to 7:59 a.m.) per the 

city of Houston ordinance, chapter 30. Therefore, all blowers and backup generator must 

have noise attenuation enclosures. The noise attenuation must remain attached to the 

equipment at all times to reduce noise, unless the noise attenuation is removed for 

maintenance. If complaints were received in the future a sound reduction structure would 

be required. In order to meet maximum permissible sound level, sound attenuation 

enclosure needs to have at least below specification. 

A. Blowers Enclosure – sound attenuating 58 dB(A) @ 50’ 

B. Backup generator enclosure - 65 dB(A) @ 90’ 

Backup generator should be exercised during daytime. There is no sound limitation during 
[...]
https://nam12.safelinks.protection.outlook.com/?url=https%3A%2F%2Furldefense.com%2Fv3%2F__https%3A%2Fwww.facebook.com%2Fbinkleyandbarfield%2F__%3B!!Hp-lr4ZUKYxD!hnVV3vZgKn7doeNFAiPsoeao-zv3dwEgjS2KSv79PANFTEwTn86qMZNJi0QERSbij1Vl2bm4Aw-LuG4f4qOZpuK4WZM%24&data=05%7C02%7CHBreaux%40binkleybarfield.com%7Cf1a160b5dbd54bb8547308dcad9e9b53%7C48381490358f4cde813bb2f26f27954d%7C0%7C0%7C638576143950878482%7CUnknown%7CTWFpbGZsb3d8eyJWIjoiMC4wLjAwMDAiLCJQIjoiV2luMzIiLCJBTiI6Ik1haWwiLCJXVCI6Mn0%3D%7C0%7C%7C%7C&sdata=%2Byrcz%2FomChHnzqfLwroceuSxp964FxlHLgWgvtrKvqY%3D&reserved=0
https://nam12.safelinks.protection.outlook.com/?url=https%3A%2F%2Furldefense.com%2Fv3%2F__https%3A%2Fwww.linkedin.com%2Fcompany%2Fbinkleybarfield%2F__%3B!!Hp-lr4ZUKYxD!hnVV3vZgKn7doeNFAiPsoeao-zv3dwEgjS2KSv79PANFTEwTn86qMZNJi0QERSbij1Vl2bm4Aw-LuG4f4qOZ4NprNRI%24&data=05%7C02%7CHBreaux%40binkleybarfield.com%7Cf1a160b5dbd54bb8547308dcad9e9b53%7C48381490358f4cde813bb2f26f27954d%7C0%7C0%7C638576143950891941%7CUnknown%7CTWFpbGZsb3d8eyJWIjoiMC4wLjAwMDAiLCJQIjoiV2luMzIiLCJBTiI6Ik1haWwiLCJXVCI6Mn0%3D%7C0%7C%7C%7C&sdata=qARg1IA2n7SsVmeAq7ze%2BZ%2FIUJ81eQK12jsfjDqTpP0%3D&reserved=0
https://nam12.safelinks.protection.outlook.com/?url=https%3A%2F%2Furldefense.com%2Fv3%2F__https%3A%2Fwww.linkedin.com%2Fcompany%2Fbinkleybarfield%2F__%3B!!Hp-lr4ZUKYxD!hnVV3vZgKn7doeNFAiPsoeao-zv3dwEgjS2KSv79PANFTEwTn86qMZNJi0QERSbij1Vl2bm4Aw-LuG4f4qOZ4NprNRI%24&data=05%7C02%7CHBreaux%40binkleybarfield.com%7Cf1a160b5dbd54bb8547308dcad9e9b53%7C48381490358f4cde813bb2f26f27954d%7C0%7C0%7C638576143950891941%7CUnknown%7CTWFpbGZsb3d8eyJWIjoiMC4wLjAwMDAiLCJQIjoiV2luMzIiLCJBTiI6Ik1haWwiLCJXVCI6Mn0%3D%7C0%7C%7C%7C&sdata=qARg1IA2n7SsVmeAq7ze%2BZ%2FIUJ81eQK12jsfjDqTpP0%3D&reserved=0
https://nam12.safelinks.protection.outlook.com/?url=https%3A%2F%2Furldefense.com%2Fv3%2F__http%3A%2Finstagram.com%2Fbinkleybarfield__%3B!!Hp-lr4ZUKYxD!hnVV3vZgKn7doeNFAiPsoeao-zv3dwEgjS2KSv79PANFTEwTn86qMZNJi0QERSbij1Vl2bm4Aw-LuG4f4qOZFZ3e7Gk%24&data=05%7C02%7CHBreaux%40binkleybarfield.com%7Cf1a160b5dbd54bb8547308dcad9e9b53%7C48381490358f4cde813bb2f26f27954d%7C0%7C0%7C638576143950903095%7CUnknown%7CTWFpbGZsb3d8eyJWIjoiMC4wLjAwMDAiLCJQIjoiV2luMzIiLCJBTiI6Ik1haWwiLCJXVCI6Mn0%3D%7C0%7C%7C%7C&sdata=Wgpppmn0NoPOiTJnNweBt20tkzDpNrxQKJYWV%2FlYy84%3D&reserved=0
https://nam12.safelinks.protection.outlook.com/?url=https%3A%2F%2Furldefense.com%2Fv3%2F__http%3A%2Finstagram.com%2Fbinkleybarfield__%3B!!Hp-lr4ZUKYxD!hnVV3vZgKn7doeNFAiPsoeao-zv3dwEgjS2KSv79PANFTEwTn86qMZNJi0QERSbij1Vl2bm4Aw-LuG4f4qOZFZ3e7Gk%24&data=05%7C02%7CHBreaux%40binkleybarfield.com%7Cf1a160b5dbd54bb8547308dcad9e9b53%7C48381490358f4cde813bb2f26f27954d%7C0%7C0%7C638576143950903095%7CUnknown%7CTWFpbGZsb3d8eyJWIjoiMC4wLjAwMDAiLCJQIjoiV2luMzIiLCJBTiI6Ik1haWwiLCJXVCI6Mn0%3D%7C0%7C%7C%7C&sdata=Wgpppmn0NoPOiTJnNweBt20tkzDpNrxQKJYWV%2FlYy84%3D&reserved=0
https://nam12.safelinks.protection.outlook.com/?url=https%3A%2F%2Furldefense.com%2Fv3%2F__https%3A%2Fwww.youtube.com%2F%40binkleybarfield__%3B!!Hp-lr4ZUKYxD!hnVV3vZgKn7doeNFAiPsoeao-zv3dwEgjS2KSv79PANFTEwTn86qMZNJi0QERSbij1Vl2bm4Aw-LuG4f4qOZegJwEMw%24&data=05%7C02%7CHBreaux%40binkleybarfield.com%7Cf1a160b5dbd54bb8547308dcad9e9b53%7C48381490358f4cde813bb2f26f27954d%7C0%7C0%7C638576143950913636%7CUnknown%7CTWFpbGZsb3d8eyJWIjoiMC4wLjAwMDAiLCJQIjoiV2luMzIiLCJBTiI6Ik1haWwiLCJXVCI6Mn0%3D%7C0%7C%7C%7C&sdata=%2FvmcIkViKuhh1IFchSf8R0voEo%2FnwL8bmOcX8IIfuJI%3D&reserved=0
https://nam12.safelinks.protection.outlook.com/?url=https%3A%2F%2Furldefense.com%2Fv3%2F__https%3A%2Fwww.youtube.com%2F%40binkleybarfield__%3B!!Hp-lr4ZUKYxD!hnVV3vZgKn7doeNFAiPsoeao-zv3dwEgjS2KSv79PANFTEwTn86qMZNJi0QERSbij1Vl2bm4Aw-LuG4f4qOZegJwEMw%24&data=05%7C02%7CHBreaux%40binkleybarfield.com%7Cf1a160b5dbd54bb8547308dcad9e9b53%7C48381490358f4cde813bb2f26f27954d%7C0%7C0%7C638576143950913636%7CUnknown%7CTWFpbGZsb3d8eyJWIjoiMC4wLjAwMDAiLCJQIjoiV2luMzIiLCJBTiI6Ik1haWwiLCJXVCI6Mn0%3D%7C0%7C%7C%7C&sdata=%2FvmcIkViKuhh1IFchSf8R0voEo%2FnwL8bmOcX8IIfuJI%3D&reserved=0


EXHIBIT 13

DESIGN CALCULATIONS



Data
Permitted Average Daily Flow 60,000 gpd 42 gpm 0.093 cfs
Peak 2-hour Flow 240,000 gpd 167 gpm 0.371 cfs
BOD5 Loading 300 mg/l
Maximum Aeration Zone Loading 35
Minimum Aerobic Digester Loading 20
Minimum SRT for Digester 40 days @ 1.5
Maximum Clarifier Surface Loading 1,200
Minimum Clarifier Detention Time 1.8
Minimum Disinfection Basin Detention Time 20
Air Supply (Aeration Zone) 3,200
Air Supply (Aerobic Digester) 30
Air Supply (Disinfection) 20

BOD5 Loading 150.12  

Unit Requirements
Aeration Zone Volume 4,289 cf
Aerobic Digester Volume at Minimum Loading 3,002 cf
Aerobic Digester Volume at Minimum SRT 1,801 cf
Clarifier Surface Area 200 sf
Clarifier Volume at Minimum Detention Time 2,406 cf
Disinfection Volume 446 cf

Air Supply Requirements
Aeration Process 313 scfm
Digester 92 scfm
Disinfection 10 scfm
Air Lift Pumps & Initial Mixing 34 scfm
Total Air Required 450 scfm  

Proposed Units #Units Length Width Height SWD
Aeration Zone Volume 4,536 cf 1 36 12 12.17 10.50
Aerobic Digester Volume 3,073 cf 1 24 12 12.17 10.67
Clarifier  Surface Area 254 sf 1  18 13.17  
Clarifier Volume 2,545 cf    10.00
Chlorine Contact Volume 480 cf 1 12 8 7.17 5.00
Blowers 450 scfm 2 30.0 hp   

scfm/day/lb of BOD5
scfm/1,000 cf of volume

cf/lbs of BOD5/day

ACORN RANCH WWTP
Phase 1: 60,000 GPD

Quantity

Calculations of Requirements 

lbs/day

Quantity

Quantity
Note: The process calculation is based on 10' of 
submergence with a correction factor of 1.56 and 
clean water transfer efficiency of 0.85% per foot of 
submergence.

Proposed Unit Features

scfm/1,000 cf of volume

Quantity

lbs of BOD5 / 1,000 cf

% Concentration
gpd/sf (@ peak flow)
hr (@ peak flow)
min (@ peak flow)



EXHIBIT 14

FEMA FIRM



J:\
EW

CM
D\

24
00

00
02

17
.0

00
_A

CO
RN

 R
AN

CH
 W

W
TP

 T
PD

ES
 P

ER
M

IT
 A

PP
\6

.0
0_

CA
DD

\6
.0

3_
DR

AW
IN

GS
\2

4-
02

17
-P

D-
FE

M
A 

FI
RM

 M
AP

.D
W

G
  |

  H
BR

EA
UX

  |
  S

AV
ED

:  W
ed

ne
sd

ay
, J

uly
 3

, 2
02

4 
3:

36
:2

5 
PM  |

  P
LO

TT
ED

:  Th
ur

sd
ay

, J
uly

 1
1,

 2
02

4 
10

:4
9:

47
 A

M

ACORN RANCH
WASTEWATER TREATMENT PLANT
DISCHARGE PERMIT APPLICATION

FEMA FIRM MAP

1710 Seamist Dr, Houston, TX 77008
713.869.3433  |  BinkleyBarfield.com

Binkley & Barfield, Inc.  |  TxEng F-257

DATE:  June 24 SCALE:  AS NOTED

PROPOSED SUBDIVISION



J:\
EW

CM
D\

24
00

00
02

17
.0

00
_A

CO
RN

 R
AN

CH
 W

W
TP

 T
PD

ES
 P

ER
M

IT
 A

PP
\6

.0
0_

CA
DD

\6
.0

3_
DR

AW
IN

GS
\2

4-
02

17
-P

D-
FE

M
A 

FI
RM

 M
AP

.D
W

G
  |

  H
BR

EA
UX

  |
  S

AV
ED

:  W
ed

ne
sd

ay
, J

uly
 3

, 2
02

4 
3:

36
:2

5 
PM  |

  P
LO

TT
ED

:  Th
ur

sd
ay

, J
uly

 1
1,

 2
02

4 
10

:4
9:

52
 A

M

ACORN RANCH
WASTEWATER TREATMENT PLANT
DISCHARGE PERMIT APPLICATION

FEMA FIRM MAP

1710 Seamist Dr, Houston, TX 77008
713.869.3433  |  BinkleyBarfield.com

Binkley & Barfield, Inc.  |  TxEng F-257

DATE:  June 24 SCALE:  AS NOTED



J:\
EW

CM
D\

24
00

00
02

17
.0

00
_A

CO
RN

 R
AN

CH
 W

W
TP

 T
PD

ES
 P

ER
M

IT
 A

PP
\6

.0
0_

CA
DD

\6
.0

3_
DR

AW
IN

GS
\2

4-
02

17
-P

D-
FE

M
A 

FI
RM

 M
AP

.D
W

G
  |

  H
BR

EA
UX

  |
  S

AV
ED

:  W
ed

ne
sd

ay
, J

uly
 3

, 2
02

4 
3:

36
:2

5 
PM  |

  P
LO

TT
ED

:  Th
ur

sd
ay

, J
uly

 1
1,

 2
02

4 
3:

04
:2

6 
PM

ACORN RANCH
WASTEWATER TREATMENT PLANT
DISCHARGE PERMIT APPLICATION

FEMA FIRM MAP

1710 Seamist Dr, Houston, TX 77008
713.869.3433  |  BinkleyBarfield.com

Binkley & Barfield, Inc.  |  TxEng F-257

DATE:  June 24 SCALE:  AS NOTED



J:\
EW

CM
D\

24
00

00
02

17
.0

00
_A

CO
RN

 R
AN

CH
 W

W
TP

 T
PD

ES
 P

ER
M

IT
 A

PP
\6

.0
0_

CA
DD

\6
.0

3_
DR

AW
IN

GS
\2

4-
02

17
-P

D-
FE

M
A 

FI
RM

 M
AP

.D
W

G
  |

  H
BR

EA
UX

  |
  S

AV
ED

:  W
ed

ne
sd

ay
, J

uly
 3

, 2
02

4 
3:

36
:2

5 
PM  |

  P
LO

TT
ED

:  Th
ur

sd
ay

, J
uly

 1
1,

 2
02

4 
3:

04
:3

1 
PM

ACORN RANCH
WASTEWATER TREATMENT PLANT
DISCHARGE PERMIT APPLICATION

FEMA FIRM MAP

1710 Seamist Dr, Houston, TX 77008
713.869.3433  |  BinkleyBarfield.com

Binkley & Barfield, Inc.  |  TxEng F-257

DATE:  June 24 SCALE:  AS NOTED



EXHIBIT 15

WINDROSE



J:\
EW

CM
D\

24
00

00
02

17
.0

00
_A

CO
RN

 R
AN

CH
 W

W
TP

 T
PD

ES
 P

ER
M

IT
 A

PP
\6

.0
0_

CA
DD

\6
.0

3_
DR

AW
IN

GS
\2

4-
02

17
-P

D-
W

IN
DR

OS
E 

DI
AG

RA
M

.D
W

G
  |

  H
BR

EA
UX

  |
  S

AV
ED

:  M
on

da
y, 

Ju
ly 

1,
 2

02
4 

11
:3

4:
43

 A
M  |
  P

LO
TT

ED
:  M

on
da

y, 
Ju

ly 
1,

 2
02

4 
11

:3
6:

08
 A

M

ACORN RANCH
WASTEWATER TREATMENT PLANT
DISCHARGE PERMIT APPLICATION

WINDROSE DIAGRAM

1710 Seamist Dr, Houston, TX 77008
713.869.3433  |  BinkleyBarfield.com

Binkley & Barfield, Inc.  |  TxEng F-257

DATE:  June 24 SCALE:  N.T.S.



EXHIBIT 16

SLUDGE MANAGEMENT

PLAN



Exhibit 16 

Sludge Management Plan 

 

Influent Design Flow: 75,000 gpd  

Influent BOD Concentration: 325 mg/L 

Aerobic Digester Volume: 34,113 gallons 

Aeration Basin MLSS: 3,500 mg/L 

 

Table 15(A)(1) - Sludge Production 

Solids Generated 100% Flow 75% Flow 50% Flow 25% Flow 

Pounds Influent BOD5 161 121 81 40 

Pounds of digested dry sludge produced* 460 344 229 115 

Pounds of wet sludge produced 2818 2113 1409 704 

Gallons of wet sludge produced 338 253 169 85 

*Assuming 0.4 pounds of digested dry sludge produced per pound of influent BOD5 at 

average temperatures and 2.5% solids concentration in the digester. 

Sludge will accumulate and thicken in the sludge tank. As WAS is diverted to the sludge 

tank, supernatant will decant back to the EQ tank and sludge blanket will deepen over 

time. 

Table 15(A)(2) - Sludge Removal Schedule 

Removal Schedule (days) 100% Flow 75% Flow 50% Flow 25% Flow 

Days between Sludge Removal 7 11 14 30 

Liquid digested sludge will be removed from the digester for disposal on a regular basis as 

required. The calculated cell residence time (MCRT) for the digester storage volume of 34,113 

gallons will be approximately 101 days as 100% capacity and annual average digested sludge 

production of 460 ppd. The digested sludge will be transported by a registered hauler.   

 

  



EXHIBIT 17

PLAIN LANGUAGE

SUMMARY



TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

PLAIN LANGUAGE SUMMARY FOR TPDES OR 
TLAP PERMIT APPLICATIONS

Plain Language Summary Template and Instructions for 
Texas Pollutant Discharge Elimination System (TPDES) and 
Texas Land Application (TLAP) Permit Applications

ENGLISH TEMPLATE FOR TPDES or TLAP NEW/RENEWAL/AMENDMENT 
APPLICATIONS
DOMESTIC WASTEWATER/STORMWATER

East Waller County Management District (CN 606207410) proposes to operate Acorn 
Ranch Wastewater Treatment Plant (RN N/A), an activated sludge process plant 
operated in the complete mix mode. The facility will be located 300 ft West and 600 ft 
North of the intersection of Lakeside Drive and Robin Hood Dr., in Hockley, Waller 
County, Texas 77447. 

This application is for the proposal of a permit allowing for the discharge of treated 
domestic  wastewater at a daily average of 75,000 gallons per day.
 
Discharges from the facility are expected to contain five-day carbonaceous biochemical  
oxygen demand (CBOD5), total suspended solids (TSS), ammonia nitrogen (NH3-N), and  
Escherichia coli. Additional potential pollutants are included in the Domestic Technical  
Report 1.0, Section 7. Domestic wastewater will be treated by an activated sludge 
process  plant and the treatment units include a manual bar screen, aeration basins, 
final clarifiers,  aerobic digesters, and chlorine contact chambers. The sludge will be 
hauled off by a licensed  sludge hauler for disposal.



PLANTILLA EN ESPAÑOL PARA SOLICITUDES 
NUEVAS/RENOVACIONES/ENMIENDAS DE TPDES o TLAP

AGUAS RESIDUALES DOMESTICAS /AGUAS PLUVIALES

El siguiente resumen se proporciona para esta solicitud de permiso de calidad del agua 
pendiente que está siendo revisada por la Comisión de Calidad Ambiental de Texas 
según lo requerido por el Capítulo 39 del Código Administrativo de Texas 30. La 
información proporcionada en este resumen puede cambiar durante la revisión técnica 
de la solicitud y no es una representación ejecutiva fedérale de la solicitud de permiso.

East Waller County Management District (CN 606207410) propone operar la planta de 
tratamiento de aguas residuals del Acorn Ranch Wastewater Treatment Plant (RN N/A), 
una planta de proceso de lodos activados operada en el modo de mezcla completa. La 
instalación estará ubicada a 300 pies al oeste y 600 pies al norte de la intersección de 
Lakeside Drive y Robin Hood Dr., en Hockley, Condado de Waller, Texas 77447.

Esta solicitud es para la renovación del permiso existente que permite la descarga de
aguas residuales domésticas tratadas a un flujo promedio diario de 75,000 galones
por día.

Se espera que las descargas de la instalación contengan demanda bioquímica de oxígeno 
carbónico (CBOD5) de cinco días, sólidos suspendidos totales (TSS), nitrógeno 
amoniacal (NH3-N) y Escherichia coli. Los contaminantes potenciales adicionales se 
incluyen en el Informe técnico doméstico 1.0, Sección 7. Las aguas residuales
domésticas serán tratadas por una planta de proceso de lodos activados y las unidades
de tratamiento incluyen una pantalla de barra manual, balsas de aireación,
clarificadores finales, digestores aeróbicos y cámaras de contacto de cloro. El lodo
serán acarreado por un transportador de lodos con licencia para su eliminación.
 



1080 Eldridge Parkway, Suite 600, Houston, Texas 77077    |    713.461.9600    |    TxEng F-487    |    rgmiller.dccm.com

October 24, 2024 Via: E-Mail

Rachel Ellis
Applications Review and Processing Team (MC148) 
Water Quality Division 
Texas Commission of Environmental Quality

Re: Notice of Deficiency Response Letter
East Waller County Management District
Acorn Ranch Wastewater Treatment Plant (WQ0016630001)

Dear Ms. Rachel Elllis,

This letter is in response to your letter dated October 2, 2024. The following items are intended to provide 
the additional information you requested:

1. Core Data Form (CDF), Section II, item 13: This item was unanswered, please update the CDF 
and return with the response to this letter. 

Response: Core Data Form has been revised and attached.

2. Core Data Form (CDF), Section III, item 25: The description of the facility location, which is provided 
in item 25 of the CDF. For clarity purposes we will describe the proposed location as follows: 
approximately 900 feet northwest of the intersection of Lakeside Drive and Robin Hood Lane, in 
Harris County, Texas 77447. Please verify and submit a revised and signed page 2 of the CDF, 
page 8 of the Administrative Report, page 16 of the SPIF and both English and Spanish Plain 
Language Summaries. If confirmed please update the listed items and return with the response to 
this letter. 

Response: Core Data Form, Administrative Report, SPIF, English and Spanish Plain 
Language Summaries have been revised and attached.

3. Administrative Report 1.0, Section 8/D: During a routine verification for the public viewing location, 
we have found the address differs from what was provided on the application. Please verify that 
the current address for the public viewing location is as follows: Melanee Smith Memorial Library, 
2103 Main Street, Waller, Texas.

Response: The address is correct. Administrative Report 1.0, Section 8/D has been revised 
and attached.

4. Landowner labels:  Please list each name and address to be capitalized, contain no punctuation, 
and the appropriate two-character abbreviation must be used for the state.  Each entity must be 
blocked and space consecutively.  The format is required by the Postal Service for machine 
readability.  In addition, do not include the numbers used to cross-reference the landowners on the 
landowners’ map.  The mailing list should be the name and address only.  Please provide a mailing 
list via MS Word document typed in format mentioned and as example seen below. (Avery label 
5160 format 3 columns across, 10 columns down for a total of 30 labels per page.) 
 



Rachel Ellis
October 24, 2024

Page 2 of 4

1080 Eldridge Parkway, Suite 600, Houston, Texas 77077    |    713.461.9600    |    TxEng F-487    |    rgmiller.dccm.com